



NATIONAL TESTING STANDARDS INC.
RESEARCH AND TESTING LABORATORIES

Report No. 27048

May 28, 1998

Client: Jensen Swing Products, Inc.
9434 Abraham Way
Santee, CA 92071

Reference: Mr. Chuck Ciruolo

Subject: Load Testing of Spring Clips.

Sample Description:

Three (3) metal assemblies were submitted and identified by the Client as H160 Steel Spring Clip.

Request:

Determine the ultimate load for each of the submitted samples.

Method:

The ultimate load of the submitted samples was determine using a United Calibration Tensile Tester.

Results:

<u>Sample</u>	<u>Load (lbs.)</u>
1	1780
2	1930
3	1440

NATIONAL TESTING STANDARDS

Technician: N. West

by Lewis F. West
President